
 

 
Suite 1710-650 West Georgia Street 

Vancouver, BC V6B 4N9 
Tel: (604) 688-2001    Fax: (604) 688-2043 

E-mail: david@canadianzinc.com,  Website:  www.canadianzinc.com

 
 
September 2, 2011 
 
Chuck Hubert 
Environmental Assessment Officer 
Mackenzie Valley Review Board 
Suite 200, 5102 50th Avenue, 
Yellowknife, NT 
X1A 2N7 
 
Dear Mr. Hubert 
 
RE: Environmental Assessment EA0809-002, Prairie Creek Mine 

Desk Study of Process Water Treatment Options 
 
Please find attached a report by SNC-Lavalin. The report summarizes a desk study on treatment 
options for process water expected to be generated by the Prairie Creek operation. This work is 
one component of a framework for consideration of site specific water quality objectives. The 
[...]
J:\334518 - Prairie Creek\40 - Engineering Management\49 - Process\49R - Reports\RA Miscellaneous Reports and 
Forms\CZN Water Treatment Process Review Report\334518-0000-49RA-0002_00.doc 
 

Advantages 
 Produces an effluent with low dissolved metal concentrations.  Also reduces TDS 

in the treated effluent. 
 IX polishing will minimize sulphate generation caused from sulphide overdosing 

for maximum metal removal in the precipitation step.  
 If required, an anionic ion exchange unit can be added to the process stream to 

remove sulphates. 
 Relatively simple operation. 
 Performance not impacted by cold water temperatures. 
 The volume of regeneration waste produced is lower than the waste produced by 

reverse osmosis. 
 After regeneration, the acidic waste stream can be neutralized with the addition 

of lime to precipitate the dissolved metal as metal hydroxide.   
 
Disadvantages 

 Depending on the residual dissolved metal loadings, the volume of resins 
required can be large (i.e. large IX vessel, or multiple vessels required). 

 Once the resins are saturated, regeneration of the cationic resins will be 
required. 

 Few full-scale installations in operation. 
 Regeneration waste has to be managed on site. 

 
 

Option 4 – Reverse Osmosis Treatment 
 
Option 4 consists of removing the dissolved metals, as well as reducing the TDS in 
the effluent, using reverse osmosis as the primary metal removal stage.  Prior to 
treatment, the raw water is treated to remove colloidal and suspended solids using 
coagulation/flocculation/clarification and filtration processes.  The following figure 
presents a block diagram of this option. 



 

 

Engineering Specification 
Revision Page 

No. 
Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Document No. 
334518-0000-49RA-0002 

 
00 2011-08-31 21 

 
 

J:\334518 - Prairie Creek\40 - Engineering Management\49 - Process\49R - Reports\RA Miscellaneous Reports and 

 
Figure 3-5:  Option 4 – Reverse Osmosis Treatment 

 
Advantages 

 Produces a treated effluent with very low metal, sulphate and TDS 
concentrations. 

 Relatively simple operation. 
 Fouling can be controlled to a certain degree with the use of anti-scalants and/or 

by operating at acidic pH. 
 
Disadvantages 

 Reverse osmosis is best suited to low influent metal loadings.  If metal loads are 
too high, metal oxide precipitation can occur which can ultimately lead to fouling 
issues on the membrane.   

 Under high metal loads, it is better to use the RO unit as a polishing step 
following metal precipitation using lime or sulphide. 

 Treatment throughput is impacted by cold water.  Thus, under cold water 
conditions, a lower treatment flow will occur or the unit will operate at a higher 
feed pressure to maintain the desired treated water flow. 

 The hydroxide sludge from the pre-treatment stage is very dilute, typically around 
4%.  Additional sludge management is required. 

 Frequent cleaning required ensuring the membrane does not scale or foul with 
metal oxides and/or gypsum. 

 The RO process produces a waste stream that is equal at best to 25% of the 
total flow to be treated, and can be higher depending on the feed effluent quality 
(up to 50% in some cases). 

Forms\CZN Water Treatment Process Review Report\334518-0000-49RA-0002_00.doc 
 



 

 

Engineering Specification 
Revision Page 

No. 
Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Document No. 
334518-0000-49RA-0002 

 
00 2011-08-31 22 

 
 

J:\334518 - Prairie Creek\40 - Engineering Management\49 - Process\49R - Reports\RA Miscellaneous Reports and 

 The concentrated effluent produced (i.e. brine waste) by the RO will be primarily 
high in dissolved metals and sulphates (if present in high concentration in the 
feed effluent).  The brine stream must be treated to remove the dissolved metals 
and sulphates as insoluble precipitates that can be safely co-disposed with the 
tailings, similar to options 1 to 3.. 

 
Option 5 – Ion Exchange Treatment 
 
Option 5 consists of removing dissolved metals and sulphates, as well as reducing 
the TDS in the effluent, using ion exchange.  The ion exchange will consist of a 
strong cationic column to remove the metals. This can be followed by a strong 
anionic column to remove sulphate.  Regeneration takes place using sulphuric acid 
and sodium hydroxide.    Prior to treatment by ion exchange, the raw water is 
treated to remove suspended solids from the effluent.  The following figure 
presents a block diagram of this option. 
 

 
 

 
Figure 3-6:  Option 5 – Ion Exchange Treatment 

 
Advantages: 

 Treated water quality should meet and exceed the assumed design criteria. 
 Proven technology. 
 Simple operation. 
 Performance not impacted by cold water temperatures. 
 100% of the flow is treated. 

Forms\CZN Water Treatment Process Review Report\334518-0000-49RA-0002_00.doc 
 



 

 

Engineering Specification 
Revision Page 

No. 
Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Document No. 
334518-0000-49RA-0002 

 
00 2011-08-31 23 

 
 

J:\334518 - Prairie Creek\40 - Engineering Management\49 - Process\49R - Reports\RA Miscellaneous Reports and 
Forms\CZN Water Treatment Process Review Report\334518-0000-49RA-0002_00.doc 
 

 
Disadvantages: 

 Will remove other cations/anions in the water, such as calcium and magnesium, 
thus increasing the frequency of resin regenerations. 

 Depending on the metal and sulphate loads to be treated, the size of the ion 
exchange units can be very large. 

 Acid and base regeneration chemicals are required. 
 Complex regeneration procedures. 
 High maintenance cost associated with the replacement of spent, non-

regenerable ion exchange resins. 
 The regeneration waste will require further treatment.  Processes such as options 

1, 2 and 3 could be used to treat the regeneration waste. 
 

 



 

 

Engineering Specification 
Revision Page 

No. 
Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Document No. 
334518-0000-49RA-0002 

 
00 2011-08-31 24 

 
 

J:\334518 - Prairie Creek\40 - Engineering Management\49 - Process\49R - Reports\RA Miscellaneous Reports and 
Forms\CZN Water Treatment Process Review Report\334518-0000-49RA-0002_00.doc 
 

4.0 ORDER OF MAGNITUDE CAPITAL/OPERATING COSTS 
 

To provide an order of magnitude cost estimate (+/- 50%) associated with the 
water treatment technologies described herein, historical data from budget pricing 
of treatment equipment systems has been used.  It should be noted that the 
application of the equipment was not the same as for that reviewed for Prairie 
Creek, but provides a good general idea of the capital cost of the equipment 
required.   

 
The costs associated with the technologies listed were estimated from the project 
database records of SNC-Lavalin Montreal, as well as documented literature 
present in the public domain.  These costs were up-dated and revised as shown in 
Table 4.1. Note that the order of magnitude capital costs includes both direct cost 
(equipment, instrumentation and controls, building, etc.) and indirect cost 
(engineering and supervision, construction, etc.) components. 
 
Costs have been updated to present day 2011 figures at a 3% annual inflation 
rate, however no account has been taken with respect to the costs of 
transportation within Northwest Territories. 
 
For illustration purposes, operating costs are reflected in $/m3 of treated process 
water effluent for each of the treatment options, and are presented as higher or 
lower than the base case treatment system. 

 
As mentioned above, the costs provided in Table 4.1 are very generic and provide 
an order of magnitude estimate of treatment costs.  Treatment costs will be highly 
dependent on a number of site-specific factors, and the effluent quality and flows 
to be treated. 
 
The following assumptions were also made: 

• Design basis of the plant:  34 m3/hr 
• For options using lime or sulphide precipitation, the clarification steps will 

take place in a circular metallic clarifier 
• Disposal of sludge from the clarifier will be carried out by co-disposal with 

tailings without additional thickening. 
• To estimate the cost for the residual treatment required for RO or IX, a 

lime precipitation unit will be used to treat the waste.  The cost of a lime 
precipitation unit was pro-rated based on the volume of waste to be 
treated. 

• For RO used as a polishing step after lime or sulphide precipitation, 25% 
of the total flow is wasted as brine. 



 

 

Engineering Specification 
Revision Page 

No. 
Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Document No. 
334518-0000-49RA-0002 

 
00 2011-08-31 25 

 
 

J:\334518 - Prairie Creek\40 - Engineering Management\49 - Process\49R - Reports\RA Miscellaneous Reports and 
Forms\CZN Water Treatment Process Review Report\334518-0000-49RA-0002_00.doc 
 

• For RO used as the primary treatment step, 40% of the total flow is 
wasted as brine. 

• For IX, the volume of regeneration waste produced on a daily basis is 
equal to 10% of the daily flow treated and that the waste will be treated 
over a 12 hour shift. 

 
  

Table 4-1:  Order of Magnitude Capital Cost (+/-50%) and Operating Cost Estimates for 
Representative Treatment Technologies 

 
Options Description Capital Cost  

($ 000's) 
Operating Cost 
($/m3/treated) 

Base Case Sulphide/Lime Treatment & Clarification   $        1,990   $         1.03  

Option 1 Lime Treatment/Clarification & Reverse 
Osmosis. Residual Treatment using Lime 
Precipitation 

 $        3,430  + 

Option 2 Sulphide Treatment/Clarification & Reverse 
Osmosis. Residual Treatment using Lime 
Precipitation 

 $        3,590  ++ 

Option 3 Lime or Sulphide Treatment/Clarification & Ion 
Exchange. Residual Treatment using Lime 
Precipitation 

 $        3,190  + 

Option 4 Reverse Osmosis Treatment (including pre-
treatment by clarification/filtration). Residual 
Treatment using Lime Precipitation 

 $        3,750  +++ 

Option 5 Ion Exchange Treatment (including pre-
treatment by clarification/filtration). Residual 
Treatment using Lime Precipitation 

 $        3,400  ++ 

 
 Notes: 

1. Costing rating: + cost slightly higher than the base case, ++ cost higher than the base case, +++ 
cost much higher than the base case 

 
 



 

 

Engineering Specification 
Revision Page 

No. 
Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Document No. 
334518-0000-49RA-0002 

 
00 2011-08-31 26 

 
 

J:\334518 - Prairie Creek\40 - Engineering Management\49 - Process\49R - Reports\RA Miscellaneous Reports and 
Forms\CZN Water Treatment Process Review Report\334518-0000-49RA-0002_00.doc 
 

5.0 DISCUSSION 
 
Treatment Effectiveness 
The expected performance of the technologies presented in Section 2 of this report 
is summarized in Table 5.1.  The efficiencies shown in Table 5.1 are based on 
judgement and the assumptions given in the footnotes.  Although treatment 
efficiency will depend on a number of factors, including the specific composition of 
the process water effluent, Table 5.1 gives a reasonable estimate of typical 
treatment system performance. 

 
Table 5-1: Treatment Effectiveness of Water Treatment Technologies 

 
            
 Treatment Technologies TDS Hg Ag Pb Cu Zn As Se Cd Sb 
 Membrane Filtration *** *** *** *** *** *** ** *** *** - 
 Activated Carbon Adsorption * *** *** ** ** ** ** - ** ** 
 Ion Exchange ** ** ** *** ** ** * ** *** ** 
 Biological (anaerobic) reduction - - - - - - - - - - 
 Barium Hydroxide - - - - - - - - - - 
 Hydroxide Precipitation (lime) - ** ** ** ** ** ** ** ** ** 
 Sulphide Precipitation - ** ** *** *** *** ** ** ** ** 
            

Notes: 
1. Legend:  TDS: Total Dissolved Solids, Hg: Mercury,  Ag: Silver, Pb: Lead, Cu: Copper, Zn: Zinc, As: 

Arsenic, Se: Selenium, Cd: Cadmium,  Sb: Antimony. 
2. Treatment effectiveness: *: limited, **: good, ***: excellent. 
3. Membrane filtration requires extensive influent pre-treatment to remove solids. 
4. Assumes pH control and chemical control will remove metals to technology limits where dissolved 

metals are above MMER. 
5. Assumes that metals are mostly present as dissolved contaminants. 
6. Removal efficiency will be highly effluent dependent, but typical performance is provided. 

 
 

Based on the summary presented in Table 5.1, the following observations can be 
made: 

• Biological anaerobic reduction and barium hydroxide treatments are 
specifically designed to remove sulphates and have very little impact on 
the removal of dissolved metals. 



 

 

Engineering Specification 
Revision Page 

No. 
Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Document No. 
334518-0000-49RA-0002 

 
00 2011-08-31 27 

 
 

J:\334518 - Prairie Creek\40 - Engineering Management\49 - Process\49R - Reports\RA Miscellaneous Reports and 
Forms\CZN Water Treatment Process Review Report\334518-0000-49RA-0002_00.doc 
 

• Hydroxide (lime) precipitation provides effective dissolved metals 
removal.  This is the treatment option used in many mine sites to 
remove heavy metals from an effluent stream. 

• Sulphide precipitation provides a greater removal of dissolved metals 
than hydroxide precipitation due to the lower solubility of the metal 
sulphides.   

• Both hydroxide and sulphide precipitation do not have an impact on 
TDS. 

• Membrane filtration (i.e. reverse osmosis) and ion exchange can have 
superior dissolved metals removal, and will also reduce TDS. 

• Activated carbon is also effective in removing certain heavy metals.  
However, this treatment technology can only retain a limited amount of 
metals before the media has to be changed.  For this reason, activated 
carbon is generally used as a polishing step for the removal of dissolved 
metals. 

• The removal of selenium and antimony may be enhanced by co-
precipitation with a coagulant, such as ferric sulphate or ferric chloride. 

 
Consequently, the treatment technologies that are considered to be potentially 
viable for dissolved metals removal from Prairie Creek process water are 
hydroxide precipitation, sulphide precipitation, reverse osmosis and ion exchange.  
Section 3 and 4 of this report presented different combinations of these unit 
processes.    

 
Hydroxide/sulphide precipitation + RO/IX polishing steps 

 
The base case and options 1 to 3 use hydroxide and/or sulphide precipitation as 
an initial treatment step.  The removal of dissolved metals from an effluent stream 
using lime or sulphide precipitation is generally practiced at many mine sites.    The 
metals are precipitated as metal hydroxide or metal sulphide sludge which is 
typically co-disposed with the tailings.  Thus, no additional residual management is 
required.   The clarified water is then discharged directly to the receiving water 
stream.  To enhance the treatment efficiency, the clarified water can also be sent 
to a polishing filtration step to remove any residual suspended solids prior to 
discharge. 

 
The minimum concentration of metals that can be removed with this process is 
limited by the minimum solubilities of the hydroxide metals in water, as shown in 
Figure 2-1.  Furthermore, the pH of the precipitation reaction also favours the 
removal of certain metals over others, especially when lime precipitation is used.  
Thus, the hydroxide/sulphide precipitation process can remove most of the heavy 
metals present in the process water and meet the typical discharge criteria 
presented in section 3.However, if the treated effluent is required to meet more 



 

 

Engineering Specification 
Revision Page 

No. 
Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Document No. 
334518-0000-49RA-0002 

 
00 2011-08-31 28 

 
 

J:\334518 - Prairie Creek\40 - Engineering Management\49 - Process\49R - Reports\RA Miscellaneous Reports and 
Forms\CZN Water Treatment Process Review Report\334518-0000-49RA-0002_00.doc 
 

stringent discharge criteria, a polishing step is needed to remove any residual 
dissolved metals. This can be accomplished using either reverse osmosis (RO) or 
ion exchange (IX).   The main advantage of using RO or IX is that a consistent 
treated effluent will be produced.  Furthermore, since metal loadings to the RO/IX 
are significantly lower than the initial loads, the size and complexity of the 
equipment is greatly reduced.  However, there are certain disadvantages to note: 
 

• RO treatment continuously produces a brine flow generally equal to 
25% of the total flow treated.  This brine stream can either be returned 
ahead of the lime/sulphide precipitation system or treated by a separate 
system.   It may be possible to reduce the volume of brine produced by 
treating the brine with another RO unit (i.e. 2nd pass RO treatment).  
However, fouling of the membrane elements becomes a critical 
operating issue and can lead to frequent membrane cleaning. 

• With IX, after a given amount of time, the resins will need to be 
regenerated in order to remove the dissolved metals that were adsorbed 
onto the resins, and allow re-use in the process.  The regenerant will 
then have to be treated to precipitate the metals.   

• The volume of regeneration waste produced by an IX system is typically 
much lower than an RO system. 

• Another concern is the risk of fouling of the RO membrane with metal 
oxides, resulting in frequent cleaning of the membrane elements, and in 
a worst case, replacement of the membrane elements. 

 
RO or IX Treatment 

 
RO generally has an excellent rejection rate of dissolved heavy metals, specifically 
when the metals are in their ionic form.  With IX, the resins can be selected to 
selectively remove specific metals or remove all heavy metals.  However, there are 
certain disadvantages to note: 
 

• Both RO and IX require a pre-treatment step to remove all suspended 
solids that could foul the units. 

• Due to the high metal loads in the untreated effluent, the volume of 
resins required for the IX will be much larger.  The frequency of resin 
regeneration will also be high. 

• There will be fouling of the RO membrane by metal oxides due to the 
high concentration in the untreated effluent.  Furthermore, to manage 
the fouling caused by the metal oxides, the RO would have to be 
designed with a lower recovery, resulting in a higher continuous brine 
flow that will need to be treated. 



 

 

Engineering Specification 
Revision Page 

No. 
Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Document No. 
334518-0000-49RA-0002 

 
00 2011-08-31 29 

 
 

J:\334518 - Prairie Creek\40 - Engineering Management\49 - Process\49R - Reports\RA Miscellaneous Reports and 
Forms\CZN Water Treatment Process Review Report\334518-0000-49RA-0002_00.doc 
 

• RO continuously produces a relatively high volume of brine for disposal. 
IX regeneration produces a waste brine episodically, and of a much 
smaller volume. 

 
The advantages of RO and IX are comparable. However, waste brine management is a 
significant disadvantage with RO. Further, there is no known industrial scale RO plant 
successfully treating the type of water expected to b produced at Prairie Creek. 
Therefore, only IX is recommended for further consideration. 
 
Treatment Options to Consider for the Next Phase 
 

Considering that the concentration of dissolved metals in the process effluent 
stream can be very high and highly variable, direct treatment by ion exchange is 
not recommended. It is prudent to have a lime or sulphide precipitation step first to 
remove as much of the dissolved metals as possible, followed by a filtration step to 
[...]
 Fineness of the sulphide precipitate makes settling difficult. 

 
 

Option 3 – Lime/Sulphide Treatment & Ion Exchange (IX)  
 
Option 3 consists of using a lime or sulphide precipitation step to remove the 
dissolved metals.  The 2nd stage of the process involves using an ion exchange 
system as a polishing step to remove the residual metals in the effluent.  If 
required, sulphate can also be removed from solution using IX.  The ion exchange 
system consists of a cationic ion exchange to remove residual metals from 
solution.   The following figure presents a block diagram of this option. 

 
Figure 3-4:  Option 3 – Lime or Sulphide Treatment + Ion Exchange Treatment 

 
The advantages/disadvantages for the lime/sulphide treatment system are 
described in options 1 and 2, respectively.  Additional advantages/disadvantages 
with the ion exchange system, used specifically for the removal of residual metals, 
are presented below: 



Engineering Specification 
Revision Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Page 
No. 

 

 Document No. 
334518-0000-49RA-0002 

 
00 2011-08-24 19 

 
 

C:\SLI_ALN\_Projects\334518 Praire Creek\334518-0000-49RA-0002_00 (draft).doc 
 

Advantages 
 Produces an effluent with low dissolved metal concentrations.  Also reduces TDS 

in the treated effluent. 
 IX polishing will minimize sulphate generation caused from sulphide overdosing 

for maximum metal removal in the precipitation step.  
 If required, an anionic ion exchange unit can be added to the process stream to 

remove sulphates. 
 Relatively simple operation. 
 Performance not impacted by cold water temperatures. 
 The volume of regeneration waste produced is lower than the waste produced by 

reverse osmosis. 
 After regeneration, the acidic waste stream can be neutralized with the addition 

of lime to precipitate the dissolved metal as metal hydroxide.   
 
Disadvantages 

 Depending on the residual dissolved metal loadings, the volume of resins 
required can be large (i.e. large IX vessel, or multiple vessels required). 

 Once the resins are saturated, regeneration of the cationic resins will be 
required. 

 Few full-scale installations in operation. 
 Regeneration waste has to be managed on site. 

 
 

Option 4 – Reverse Osmosis Treatment 
 
Option 4 consists of removing the dissolved metals, as well as reducing the TDS in 
the effluent, using reverse osmosis as the primary metal removal stage.  Prior to 
treatment, the raw water is treated to remove colloidal and suspended solids using 
coagulation/flocculation/clarification and filtration processes.  The following figure 
presents a block diagram of this option. 



Engineering Specification 
Revision Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Page 
No. 

 

 Document No. 
334518-0000-49RA-0002 

 
00 2011-08-24 20 

 
 

C:\SLI_ALN\_Projects\334518 Praire Creek\334518-0000-49RA-0002_00 (draft).doc 
 

 
Figure 3-5:  Option 4 – Reverse Osmosis Treatment 

 
Advantages 

 Produces a treated effluent with very low metal, sulphate and TDS 
concentrations. 

 Relatively simple operation. 
 Fouling can be controlled to a certain degree with the use of anti-scalants and/or 

by operating at acidic pH. 
 
Disadvantages 

 Reverse osmosis is best suited to low influent metal loadings.  If metal loads are 
too high, metal oxide precipitation can occur which can ultimately lead to fouling 
issues on the membrane.   

 Under high metal loads, it is better to use the RO unit as a polishing step 
following metal precipitation using lime or sulphide. 

 Treatment throughput is impacted by cold water.  Thus, under cold water 
conditions, a lower treatment flow will occur or the unit will operate at a higher 
feed pressure to maintain the desired treated water flow. 

 The hydroxide sludge from the pre-treatment stage is very dilute, typically around 
4%.  Additional sludge management is required. 

 Frequent cleaning required ensuring the membrane does not scale or foul with 
metal oxides and/or gypsum. 

 The RO process produces a waste stream that is equal at best to 25% of the 
total flow to be treated, and can be higher depending on the feed effluent quality 
(up to 50% in some cases). 



Engineering Specification 
Revision Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Page 
No. 

 

 Document No. 
334518-0000-49RA-0002 

 
00 2011-08-24 21 

 
 

C:\SLI_ALN\_Projects\334518 Praire Creek\334518-0000-49RA-0002_00 (draft).doc 
 

 The concentrated effluent produced (i.e. brine waste) by the RO will be primarily 
high in dissolved metals and sulphates (if present in high concentration in the 
feed effluent).  The brine stream must be treated to remove the dissolved metals 
and sulphates as insoluble precipitates that can be safely co-disposed with the 
tailings, similar to options 1 to 3..  Additional treatments similar to options 1 to 3 
are required to separate metals and sulphates from the concentrated stream. 

 
Option 5 – Ion Exchange Treatment 
 
Option 5 consists of removing dissolved metals and sulphates, as well as reducing 
the TDS in the effluent, using ion exchange.  The ion exchange will consist of a 
strong cationic column to remove the metals. This can be followed by a strong 
anionic column to remove sulphate.  Regeneration takes place using sulphuric acid 
and sodium hydroxide.    Prior to treatment by ion exchange, the raw water is 
treated to remove suspended solids from the effluent.  The following figure 
presents a block diagram of this option. 
 

 
 

 
Figure 3-6:  Option 5 – Ion Exchange Treatment 

 
Advantages: 

 Treated water quality should meet and exceed the assumed design criteria. 
 Proven technology. 
 Simple operation. 
 Performance not impacted by cold water temperatures. 



Engineering Specification 
Revision Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Page 
No. 

 

 Document No. 
334518-0000-49RA-0002 

 
00 2011-08-24 22 

 
 

C:\SLI_ALN\_Projects\334518 Praire Creek\334518-0000-49RA-0002_00 (draft).doc 
 

 100% of the flow is treated. 
 
Disadvantages: 

 Will remove other cations/anions in the water, such as calcium and magnesium, 
thus increasing the frequency of resin regenerations. 

 Depending on the metal and sulphate loads to be treated, the size of the ion 
exchange units can be very large. 

 Acid and base regeneration chemicals are required. 
 Complex regeneration procedures. 
 High maintenance cost associated with the replacement of spent, non-

regenerable ion exchange resins. 
 The regeneration waste will require further treatment.  Processes such as options 

1, 2 and 3 could be used to treat the regeneration waste. 
 

 



Engineering Specification 
Revision Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Page 
No. 

 

 Document No. 
334518-0000-49RA-0002 

 
00 2011-08-24 23 

 
 

C:\SLI_ALN\_Projects\334518 Praire Creek\334518-0000-49RA-0002_00 (draft).doc 
 

4.0 ORDER OF MAGNITUDE CAPITAL/OPERATING COSTS 
 

To provide an order of magnitude cost estimate (+/- 50%) associated with the 
water treatment technologies described herein, historical data from budget pricing 
of treatment equipment systems has been used.  It should be noted that the 
application of the equipment was not the same as for that reviewed for Prairie 
Creek, but provides a good general idea of the capital cost of the equipment 
required.   

 
The costs associated with the technologies listed were estimated from the project 
database records of SNC-Lavalin Montreal, as well as documented literature 
present in the public domain.  These costs were up-dated and revised as shown in 
Table 4.1. Note that the order of magnitude capital costs includes both direct cost 
(equipment, instrumentation and controls, building, etc.) and indirect cost 
(engineering and supervision, construction, etc.) components. 
 
Costs have been updated to present day 2011 figures at a 3% annual inflation 
rate, however no account has been taken with respect to the costs of 
transportation within Northwest Territories. 
 
For illustration purposes, operating costs are reflected in $/m3 of treated process 
water effluent for each of the treatment options, and are presented as higher or 
lower than the base case treatment system. 

 
As mentioned above, the costs provided in Table 4.1 are very generic and provide 
an order of magnitude estimate of treatment costs.  Treatment costs will be highly 
dependent on a number of site-specific factors, and the effluent quality and flows 
to be treated. 
 
The following assumptions were also made: 

• Design basis of the plant:  34 m3/hr 
• For options using lime or sulphide precipitation, the clarification steps will 

take place in a circular metallic clarifier 
• Disposal of sludge from the clarifier will be carried out by co-disposal with 

tailings without additional thickening. 
• To estimate the cost for the residual treatment required for RO or IX, a 

lime precipitation unit will be used to treat the waste.  The cost of a lime 
precipitation unit was pro-rated based on the volume of waste to be 
treated. 

• For RO used as a polishing step after lime or sulphide precipitation, 25% 
of the total flow is wasted as brine. 



Engineering Specification 
Revision Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Page 
No. 

 

 Document No. 
334518-0000-49RA-0002 

 
00 2011-08-24 24 

 
 

C:\SLI_ALN\_Projects\334518 Praire Creek\334518-0000-49RA-0002_00 (draft).doc 
 

• For RO used as the primary treatment step, 40% of the total flow is 
wasted as brine. 

• For IX, the volume of regeneration waste produced on a daily basis is 
equal to 10% of the daily flow treated and that the waste will be treated 
over a 12 hour shift. 

 
  

Table 4-1:  Order of Magnitude Capital Cost (+/-50%) and Operating Cost Estimates for 
Representative Treatment Technologies 

 
Options Description Capital Cost  

($ 000's) 
Operating Cost 
($/m3/treated) 

Base Case Sulphide/Lime Treatment & Clarification   $        1,990   $         1.03  

Option 1 Lime Treatment/Clarification & Reverse 
Osmosis. Residual Treatment using Lime 
Precipitation 

 $        3,430  + 

Option 2 Sulphide Treatment/Clarification & Reverse 
Osmosis. Residual Treatment using Lime 
Precipitation 

 $        3,590  ++ 

Option 3 Lime or Sulphide Treatment/Clarification & Ion 
Exchange. Residual Treatment using Lime 
Precipitation 

 $        3,190  + 

Option 4 Reverse Osmosis Treatment (including pre-
treatment by clarification/filtration). Residual 
Treatment using Lime Precipitation 

 $        3,750  +++ 

Option 5 Ion Exchange Treatment (including pre-
treatment by clarification/filtration). Residual 
Treatment using Lime Precipitation 

 $        3,400  ++ 

 
 

 
 



Engineering Specification 
Revision Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Page 
No. 

 

 Document No. 
334518-0000-49RA-0002 

 
00 2011-08-24 25 

 
 

C:\SLI_ALN\_Projects\334518 Praire Creek\334518-0000-49RA-0002_00 (draft).doc 
 

5.0 DISCUSSION 
 
Treatment Effectiveness 
The expected performance of the technologies presented in Section 2 of this report 
is summarized in Table 5.1.  The efficiencies shown in Table 5.1 are based on 
judgement and the assumptions given in the footnotes.  Although treatment 
efficiency will depend on a number of factors, including the specific composition of 
the process water effluent, Table 5.1 gives a reasonable estimate of typical 
treatment system performance. 

 
Table 5-1: Treatment Effectiveness of Water Treatment Technologies 

 
            
 Treatment Technologies TDS Hg Ag Pb Cu Zn As Se Cd Sb 
 Membrane Filtration *** *** *** *** *** *** ** *** *** - 
 Activated Carbon Adsorption * *** *** ** ** ** ** - ** ** 
 Ion Exchange ** ** ** *** ** ** * ** *** ** 
 Biological (anaerobic) reduction - - - - - - - - - - 
 Barium Hydroxide - - - - - - - - - - 
 Hydroxide Precipitation (lime) - ** ** ** ** ** ** ** ** ** 
 Sulphide Precipitation - ** ** *** *** *** ** ** ** ** 
            

Notes: 
1. Legend:  TDS: Total Dissolved Solids, Hg: Mercury,  Ag: Silver, Pb: Lead, Cu: Copper, Zn: Zinc, 

As: Arsenic, Se: Selenium, Cd: Cadmium,  Sb: Antimony. 
2. Treatment effectiveness: *: limited, **: good, ***: excellent. 
3. Membrane filtration requires extensive influent pre-treatment to remove solids. 
4. Assumes pH control and chemical control will remove metals to technology limits where dissolved 

metals are above MMER. 
5. Assumes that metals are mostly present as dissolved contaminants. 
6. Removal efficiency will be highly effluent dependent, but typical performance is provided. 

 
 

Based on the summary presented in Table 5.1, the following observations can be 
made: 

• Biological anaerobic reduction and barium hydroxide treatments are 
specifically designed to remove sulphates and have very little impact on 
the removal of dissolved metals. 



Engineering Specification 
Revision Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Page 
No. 

 

 Document No. 
334518-0000-49RA-0002 

 
00 2011-08-24 26 

 
 

C:\SLI_ALN\_Projects\334518 Praire Creek\334518-0000-49RA-0002_00 (draft).doc 
 

• Hydroxide (lime) precipitation provides effective dissolved metals 
removal.  This is the treatment option used in many mine sites to 
remove heavy metals from an effluent stream. 

• Sulphide precipitation provides a greater removal of dissolved metals 
than hydroxide precipitation due to the lower solubility of the metal 
sulphides.   

• Both hydroxide and sulphide precipitation do not have an impact on 
TDS. 

• Membrane filtration (i.e. reverse osmosis) and ion exchange can have 
superior dissolved metals removal, and will also reduce TDS. 

• Activated carbon is also effective in removing certain heavy metals.  
However, this treatment technology can only retain a limited amount of 
metals before the media has to be changed.  For this reason, activated 
carbon is generally not used as a a treatmentpolishing step for the 
removal of dissolved metals. 

• The removal of selenium and antimony may be enhanced by co-
precipitation with a coagulant, such as ferric sulphate or ferric chloride. 

 
Consequently, the treatment technologies that are considered to be potentially 
viable for dissolved metals removal from Prairie Creek process water are 
hydroxide precipitation, sulphide precipitation, reverse osmosis and ion exchange.  
Section 3 and 4 of this report presented different combinations of these unit 
processes.    

 
Hydroxide/sulphide precipitation + RO/IX polishing steps 

 
The base case and options 1 to 3 use hydroxide and/or sulphide precipitation as 
an initial treatment step.  The removal of dissolved metals from an effluent stream 
using lime or sulphide precipitation is generally practiced at many mine sites.    The 
metals are precipitated as metal hydroxide or metal sulphide sludge which is 
typically co-disposed with the tailings.  Thus, no additional residual management is 
required.   The clarified water is then discharged directly to the receiving water 
stream.  To enhance the treatment efficiency, the clarified water can also be sent 
to a polishing filtration step to remove any residual suspended solids prior to 
discharge. 

 
However, tThe minimum concentration of metals that can be removed with this 
process is limited by the minimum solubilities of the hydroxide metals in water, as 
shown in Figure 2-1.  Furthermore, the pH of the precipitation reaction also favours 
the removal of certain metals over others, especially when lime precipitation is 
used.  Thus, the hydroxide/sulphide precipitation process can remove most of the 
heavy metals present in the process water and meet the typical discharge criteria 
presented in section 3. 



Engineering Specification 
Revision Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Page 
No. 

 

 Document No. 
334518-0000-49RA-0002 

 
00 2011-08-24 27 

 
 

C:\SLI_ALN\_Projects\334518 Praire Creek\334518-0000-49RA-0002_00 (draft).doc 
 

 
Thus,However, if the treated effluent is required to meet the mostmore stringent 
discharge criteria, a polishing step is needed to remove any residual dissolved 
metals. This can be accomplished using either reverse osmosis (RO) or ion 
exchange (IX).   The main advantage of using RO or IX is that a consistent treated 
effluent will be produced.  Furthermore, since metal loadings to the RO/IX are 
significantly lower than the initial loads, the size and complexity of the equipment is 
greatly reduced.  However, there are certain disadvantages to note: 
 

• RO treatment continuously produces a brine flow generally equal to 
25% of the total flow treated.  This brine stream can either be returned 
ahead of the lime/sulphide precipitation system or treated by a separate 
system.   It may be possible to reduce the volume of brine produced by 
treating the brine with another RO unit (i.e. 2nd pass RO treatment).  
However, fouling of the membrane elements becomes a critical 
operating issue and can lead to frequent membrane cleaning. 

• With IX, after a given amount of time, the resins will need to be 
regenerated in order to remove the dissolved metals that were adsorbed 
onto the resins, and allow re-use in the process.  The regenerant will 
then have to be treated to precipitate the metals.   

• The volume of regeneration waste produced by an IX system is typically 
much lower than an RO system. 

• Another concern is the risk of fouling of the RO membrane with metal 
oxides, resulting in frequent cleaning of the membrane elements, and in 
a worst case, replacement of the membrane elements. 

 
RO or IX Treatment 

 
RO generally has an excellent rejection rate of dissolved heavy metals, specifically 
when the metals are in their ionic form.  With IX, the resins can be selected to 
selectively remove specific metals or remove all heavy metals.  However, there are 
certain disadvantages to note: 
 

• Both RO and IX require a pre-treatment step to remove all suspended 
solids that could foul the units. 

• Due to the high metal loads in the untreated effluent, the volume of 
resins required for the IX will be much larger.  The frequency of resin 
regeneration will also be high. 

• There will be fouling of the RO membrane by metal oxides due to the 
high concentration in the untreated effluent.  Furthermore, to manage 
the fouling caused by the metal oxides, the RO would have to be 
designed with a lower recovery, resulting in a higher continuous brine 
flow that will need to be treated. 



Engineering Specification 
Revision Process Water Treatment 

“Desk-Based” Screening Review 
of Water Treatment Applications  No. Date 

Page 
No. 

 

 Document No. 
334518-0000-49RA-0002 

 
00 2011-08-24 28 

 
 

C:\SLI_ALN\_Projects\334518 Praire Creek\334518-0000-49RA-0002_00 (draft).doc 
 

• RO continuously produces a relatively high volume of brine for disposal. 
IX regeneration produces a waste brine episodically, and of a much 
smaller volume. 

 
The advantages of RO and IX are comparable. However, waste brine management is a 
significant disadvantage with RO. Further, there is no known industrial scale RO plant 
successfully treating the type of water expected to b produced at Prairie Creek. 
Therefore, only IX is recommended for further consideration. 
 
 
Treatment Options to Consider for the Next Phase 
 

Considering that the concentration of dissolved metals in the process effluent 
stream can be very high and highly variable, direct treatment by ion exchange is 
not recommended. It is prudent to have a lime or sulphide precipitation step first to 